2)

49)
60)
61)
62)
65)
66)
67)
68)
69)
70)
71)
77)
79)

99)

100)
101)
102)
103)
104)
105)

Woodman’s Parts Plus
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Waterford Emerald Insert B Vent Parts List

Part #
936-243

270-013
940-080/P
41212
270-014
940-081/P

*
*®

*

270-565
270-520/P
270-019
910-157/P
W843310

®

591-187

*

106) *

107)
108)
109)
110)
111)
113)
114)
115)
116)
117)

908-429
261-969

Description

Gasket - 7/8" w/adhesive
Hose Clamp 3-1/16" - 4"

Front Glass Frame

Front Glass

Gasket - 1/4" x 1" Flat w/adhesive
Side Glass Frame

Side Glass

Right Mounting Bracket

Stove Front

Left Mounting Bracket

Screw - #8 x 1/2" Hex Slotted
Relief Door Assy

Fan Assembly

RearPanel

Fan Blower

Terminal Strip

Base Plate

Firebox Baffle

Firebox

Heat Exchanger Assy
FlexPipe

Transition Box Assy

Gasket - Transition Box

Fan Auto ON/OFF Thermodisc
Thermodisc Bracket

Stove Top

Top Face

Insulation of Vent

Adaptor Holding Bracket-Right
Insulation Hold Down Bracket
Flue Adaptor Assembly
Adaptor Holding Bracket-Left
Adaptor Stop

Manual
Conversion Kit - NG to LP

*Not available as a replacement part.
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Part # Description

1) 942-031**  Decorative Door Grill Front

3) g Screw - 1/4 x 1/2" Flat Head Phillip Zinc Plate
4) 942-021**  Front Door

5) W310201** Louver Grill

6) W310230 Guide Pin

7) Magnet Mounting Plate
8) 904-258 Door Magnet

10) 44351 2" Black Butt Hinge

12y 2 Air Plate

16) * Door Mounting Bracket

18) 942-011**  Cast Front

31701** Shroud set - Regular
20) W313281* Top Surround-Regular
21) W313261* Left Surround-Regular
22) W313271* Right Surround-Regular

26) W31077K  Knob for Rheostat (120 V)

27) 910-241 Burner ON/OFF Switch

28) 910-178 Grommet for power cord

29) 270-056 Control Plate

30) Wa310770 Fan Speed Control Rheostat (120 V)

32) 904-656 Blanking Plug for Strain Relief

33) 910-822 Power Cord (120 V)
910-721 High Temp. Wire Harness - Main Switch
910-687 High Temp. Wire Hamess - Motor Connect
910-718 High Temp. Wire Harness - Fan & Valve

35) 270-055 Switch Box

36) * Washer 1/4 Flat

37) ¢ Screw 1/4-20 x 1-1/4" Pan Head Phillip

40) W310191*™ TopGrill

41) W310321 Lower Hob Heat Shield
42) W310322 Upper Hob Heat Shield
43) W310241*™ Hob

44) 270-057 Shroud Bracket

XY el Shroud Set - Oversize
150) W317261** Left Surround-Oversize
151) W317271** Right Surround-Oversize
153) W317281** Top Surround-Oversize
154) * Screw 1/4 - 20 x 3/8"
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52)
56)
57)

58)
66)

67)
68)

78)
80)
81)
82)
83)
84)

87)
88)

90)
92)
93)
94)

Woodman’s Parts Plus
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Part #

910-190
908-672
490-061

270-574/P
270-576/P
910-378
936-170
910-038
910-039

W840470

651-580
260-565
904-565
630-009
630-008

560-935
902-182

*

270-036

904-658
904-688
904-641
904-593

904-390

Description

Piezo Ignitor & Nut
Control Panel Decal
Control Panel

S.LT. Valve Assy - NG

S.LT. Valve Assy - LP

Valve S.I.T. - NG/LP

Orifice Gasket

Pilot Assy - S.I.T. - 3 Flame NG
Pilot Assy - S.I.T. - 3 Flame LP
Pilot Holder

Pilot Assembly Gasket

Bumer Assy - NG/LP
Adjustment Gear Assy

Hex Key 3/16" AF

Bumer Tray/Air Passage Gasket
Bumer Tray/Firebox Gasket
Front Support

Log Set
Log - Top

Valve Mounting Bracket
Valve Gasket

Valve Support

Gas Inlet Flex Line

Orifice #32 - NG

Orifice #50 - LP

Orifice #40 (Conversion to
Lower BTU Kit) NG

Orifice #52 (Conversion to
Lower BTU Kit) LP

*Not available as a replacement part.
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